



TEST REPORT

THE REPORTED TEST RESULTS RELATE ONLY TO THE ITEM(S) TESTED



Ametherm
3111 N Deer Run Rd
Carson City NV 89701

Date: 4/25/2008

Report No.: 173160

Attn: Ray Brasga

PO No.: 16241

Revised Report: Report Corrected Report revised

Client Description: Assembled Sample with Leads

Page: 1 of 1

NSL Lab No: 0806814

Sample Description: N/A

Tests	Results	Pass/Fail	Method
Br	<20 ppm	Pass	Pyrohydrolysis followed by Ion Chromatography
Cd	<10 ppm	Pass	ICP/MS
Cr(6)	<1 ppm	Pass	Colorimetric Cr+6 using diphenylcarbazide
Hg	<5 ppm	Pass	Cold Vapor AA
Pb	680 ppm	Pass	ICP/MS

If Br levels are <0.025%, then this indicates that the levels of PBB and PBDE are below the 0.1% threshold limits.

Report Comments: MATERIAL COMPLIES WITH RoHS DIRECTIVE. ALL HAZARDOUS SUBSTANCES TESTED ARE BELOW RoHS THRESHOLD LIMITS.

Reporting Officer:

FR 5

Carm D'Agostino , Wet Chem Supervisor